n
O
—l
>
<
o
a
>
T




Standard E/H Power Kit

E/H KIT INSTALLATION INSTRUCTIONS

HEADACHE RACK

GROUND E/H VALVE RETURN HOSE
HARNESS TO TANK

1/2"HOSES -
SQUEEZE
CYLINDER

PRESSURE
HOSE FROM
PUMP

GREEN

YELLOW _ BROWN

3/8"HOSES -
LIFT CYLINDER

1) Attach adapters to E/H valve and install inside cavity on headache rack.
2) Attach return hose to valve and filter housing. Attach pressure hose from pump.

3) Attach blue and yellow wires from hand control to valve cartridge that controls
squeeze cylinder as indicated.

4) Attach green and brown wires from hand control to valve cartridge that controls
lift cylinder as indicated.

5) Attach ground harness to valve coils with similar color wires (yellow, brown and
green). Blue and red wires are on same coil.

6) Attach 1/2” hoses from squeeze cylinder to side of valve controlled by blue and
yellow wires. If hand control does not respond as desired, pioneer couples on
rear of bed may be reversed or blue and yellow wires may be reversed.

7) Attach 3/8” hoses from lift cylinder side of valve controlled by green and brown
wires. If hand control does not respond as desired, green and brown wires may
be reversed.



8) Use diagram to locate holes in driver’s side toolbox.

9) Drill 2.5" hole with hole saw and use molding to protect
hoses from rough edges.

10)Drill 3/8” holes for pump as indicated and bolt pump to
inside of toolbox.

11)Attach suction hose and
pressure hose to pump with
adapters provided.

12)Attach suction hose to bottom of
reservoir as indicated in diagram.

13)Attach black wire from hand
control to negative terminal on
solenoid.

30AMP FUSE
& HOLDER

BATTERY
CABLES

+ SOLENOID {rear post)

=BATTERY

14a)Attach 30-amp fuse holder to positive terminal on
solenoid and then to red wire from hand control.

14b)Attach 30-amp fuse holder to positive terminal on
battery, run wire thru switch on dash. Then to red
wire on valve harness for wireless remote.

15)Run battery cables through hold in toolbox and attach to e
E/H motor as indicated (black cable to rear post). |

16)Run battery cables along frame rail and attach black
cable to negative terminal on battery.

17)Attach 200-amp fuse holder to positive battery terminal.
18)Insert 200-amp fuse.

19)Attach red cable from E/H ontop of “ice cube” fuse. Install rubber cap.



Kit E/H Power, W/Remote Part# 205053

ITEM | QTY PART # DESCRIPTION
1 1 110141 NUT, M8 X 1.25 WIZFLANGE
2 4 110437 BOLT, 3/8-16 X 0.75, WIZ FLANGE
3 2 110645 NUT, 3/8-16 WIZ FLANGE
4 1 120087 ADAPTER, 6MB-8MJ45
5 2 120142 ADAPTER, 8MJ-6FJ
6 2 120149 ADAPTER, 6MB-6FPX90
7 1 120187 ADAPTER, 12BH-8MB90
8 4 120222 ADAPTER, 6MJ-6MB90
9 1 120457 ADAPTER, 8FJ-10MJ
10 1 120544 ADAPTER, 20MB-12FOR
11 1 120545 ADAPTER, 12BH-12MB 45°
12 1 132001 FUSE HOLDER, ATC, 14 GA., MINI
13 1 132002 FUSE, MINI 30 AMP
14 1 132044 Switch, Spst, Rocker Led
15 1 132092 FUSE COVER, BUSS CFCOVER-1R
16 1 132093 FUSE HOLDER, BUSS CFBAR1-M8XSP
17 2 132094 FUSE 200 AMP, BUSS MRBF-200
18 1 202047 DECAL, E/H WIRING DIAGRAM, KAR-TECH
19 1 211353 E/H SHIELD
20 1 220492 VALVE, E/H FLATBED
21 1 220508 HOSE, .375 X 50.44, 6MP - 6MP
22 1 220603 HOSE, SUCTION, .75 X 54
23 1 230140 E/H MOTOR PUMP/UNIT
1 210884 MOTOR
1 220651 PUMP
1 222006 SEAL KIT, PUMP
1 232089 SOLENOID, 3 POLE, HEAVY DUTY
24 1 230155 BATTERY CABLE, 2GA TWIN LEAD, 186"
25 1 233003 Transmitter & Receiver, Kar-Tech
26 2 520099 CLAMP, HOSE #12 .75"
NOT SHOWN
3 110119 NUT, 10-24 LOCK
3 110264 BOLT, 10-24 X .5 STAINLESS, PHILLIPS
2 110396 BOLT, 5/16-18 X 2.5
2 110608 NUT, 5/16-18
2 110674 WASHER, 5/16" LOCK
2 110753 PLUG, 1/2" BUTTON PLASTIC
2 132035 SWITCH BOOT
1 202003 DECAL, SWITCH IDENTIFICATION
1 211387 EDGE MOLDING, REAR PLATE
2 232086 SWITCH, DPDT, M, 6 PIN, PUSH ON
1 232090 HARNESS, E/H WIRELESS, KAR-TECH

Standard
E/H Power Kit
W/ Remote

NOT IN KIT

QTY PART # DESCRIPTION
1 220723 HOSE, VALVE TO FILTER
1 720041 FILTER HEAD
1 720043 FILTER (WIX 51551)

2/20/2015




-

E/H Wiring, Kar-Tech Remote

N\

4 2 |#2RODEND
souseze@ @o LOAD

s 1 |#1 BASE END
UNSQUEEZE @ @ UNLOAD

POWER

LOAD

SQUEEZE

FLOAT

DOWN ONLY

[ — o2 ARy
SOLENOID
\_ —.
Decal Part# 202047

Harness Part# 232090
RED
BATTERY/DIAGNOSTIC
GREEN
TRANSMIT

Purple switch wire

from valve harness
UNLOAD

UNSQUEEZE Ground Cable

Positive Cable

-8 Suction Port

2/20/2015




SOLENOID

FIRES UNLOAD
O O
LOAD | =& =8 - e o
O G | 1) O Ce
21 oI O
9y 2O G 20 o
—— - | rr‘Llr
= = =1 HChH
T
IMERR IR [0 10
E— <« — -
SQUEEZE UNSQUEEZE
QO Q
£ 8 >10]< ¢ 8 Nl
OlL, |/ =y O OIL___ /= T O
T ['\Efij ((DE IN @/z’) I/l;:)
O ©)] me1s) O

2/20/2015




cloc/ee/e

(1LGG1G XIM) Y3114 £¥002. L

avaH §3Ld 1$0022 L
NYNLIY HIOAYISIN 169022 L ze

LM NI LON
9l-¥L .9L/S ‘ONIY “TYNINYIL £100€.L L Le
9L-%L “YOLOANNOD 11N8g “TYNINYIL 8000€L L o€
ANNO¥S AIONTT0S ‘I1aVv0 6110€Z L 62
31V1d ¥v3d ‘ONITOW 3903 186112 L 8z
NMOHS LON

.G ZL# ASOH ‘dINV1D 660025 z 1z
4981 ‘av3aT NIML VOZ ‘319V0 AY3LLvd G510€Z L 9z

ALNA AAV3IH ‘370d € ‘AION3T0S 6802£2 L

diNNd ‘LM Tv3s 900222 L

dinnd 159022 L

HO1OW ¥88012 L
LINN/dINNd YOLOW H/3 0vL0€Z L Y4
¥G X 62" ‘NOILONS ‘ISOH £09022 L vz
dIN9 - dIN9 ‘P¥°0G X GZ€ ‘ISOH 805022 L €z
a3gLvid H/a ‘AATVA 26%022 L 4
dT13IHS H/A €gellz L [k
d39.Lv14 H/3 ASSY 319vD ® TOYLINOD ANVH 12005} L 0z
00Z-4949N SSN9 ‘dAY 00Z 3SN4 Y602} z 6l
dSX8W-LYVE40 SSNG "Y3ATOH 3snd £60Z¢) L 8l
d1-43A0040 SSNd “YIAOD 3ISN4 Z60Z¢ ) L Ll
dIAV 0€ INIW ‘ISN4 Z00ZE ) L 9l
ININ VO ¥1 ‘OLY “43ATOH 3SN4 100z} L Gl
.G ANZL-HEZ) ‘Y3 L1dvay S¥S0Z1 L vl
H04Z1-aN0Z ‘Y3Ldvavy YrS0Z) L €l
FINOL-F48 “Y3LdvaAV 15¥02Z) L zL
069N9-TINY ‘Y3 LdvaAV 22202} v i
069N8-HEZ! “Y3L1dvayv 18102} L oL
06Xd49-9N9 ‘Y3 LdvaAV 67102} z 6
r49-rINg “Y3Ldvav ZrL0Z) z 8
SPrINS-aNg ‘Y3 Ldvavy 18002} L L
JILSY1d NOLLNg .2/} ‘ON1d €501 1 v 9
MOOT.9L/S “HIHSYM v.290L 1 z S
JONVIH ZIM 91-8/€ ‘LNN G901 L z v
81-91/S ‘1NN 80901 | z €
JONV14 ZIM ‘S2°0 X 91-8/€ ‘L7049 LEVOLL v z
”_._v._ L@\SO& _I_\m G'Z X 81-91/S ‘1109 9601 | z L

. NOILdIYOS3a # 18Vd ALD | W3LI
G00SLC #Hed Jamod H/3 WM




E/H Power Kit

SWITCHE

20 150001 TOP HOUSING (1)

21 150003 BOTTOM HOUSING (1)
22 150002 SWITCH PLATE (1)
23 150004 DECAL (1)

24 150013 SCREW (4

25 150015 SCREW (2

26 150014 SCREW (2

27 130029 SWITCH DPDT (2)

28 130002 MOMENTARY SWITCH (1)
29 150029 JUMPER WIRE/HOT E1;
30 150030 JUMPER WIRE/HOT (2
31 150031 JUMPER WIRE/GRN. E1g
32 150032 JUMPER WIRE/BRN. (1

Black switch wire from
hand control harness

Ground Cable

-6 Pressure Port Positive Cable

Red wire fused from
hand control harness

-8 Suction Port
3/29/2012




NOILYII4IOOW LVW XDE 71001

43¥ 00021

440107 00S'9 —=

000°L1

MIIAHVIY

0S2'€ —

NOILYDIJIAOW XO4100L.0€ - LIM H/33Zam3d

M3IIANWOLL09 =—G2I'2
CLE'S
o o
e dAl VIO S0%
*] o
LDl e
M3IA INOYH4H
(T D—
ST
@
=



